
 
 
 

 
DRAFT PERMIT No. CT0002127 Page 1 

 
 

portal.ct.gov/DEEP 

National Pollutant Discharge Elimination System Permit 
issued to 

 
Permittee: 
Dunn Paper – East Hartford, LLC 
40 Forbes Street 
East Hartford, CT 06108 

Location Address: 
Dunn Paper – East Hartford, LLC 
40 Forbes Street 
East Hartford, CT 06108 

 
Permit ID: CT0002127 Issuance Date: [To be determined] 
 
Receiving Water Body:  Hockanum River Effective Date: [To be determined] 
 
Receiving Water Body ID:  CT4500-00_01 Permit Expires: [To be determined  
 
 
SECTION 1: GENERAL PROVISIONS 
 
1.1 This permit is reissued in accordance with Section 22a-430 of Chapter 446k, Connecticut General Statutes 

(“CGS”), and Regulations of Connecticut State Agencies (“RCSA”) adopted thereunder, as amended, and 
[...]
3.4.2 ZONE OF INFLUENCE ..................................................................................................... 16 
3.4.3 REASONABLE POTENTIAL ANALYSIS ....................................................................... 16 
3.4.4 WHOLE EFFLUENT TOXICITY ..................................................................................... 17 



 

 
Draft Fact Sheet for Permit No.  CT0002127 3 of 31 
 

3.4.5 THERMAL EVALUATION .............................................................................................. 18 
3.5 COMPARISON OF LIMITS ...................................................................................................... 20 
3.6 SAMPLING FREQUENCY, TYPE, AND REPORTING ......................................................... 21 

3.6.1 SUFFICIENTLY SENSITIVE METHODS:  ..................................................................... 22 
3.7 OTHER PERMIT CONDITIONS .............................................................................................. 22 
3.8 COMPLIANCE SCHEDULE ..................................................................................................... 23 
3.9 ANTIDEGRADATION EVALUATION ................................................................................... 23 
3.10 ANTI-BACKSLIDING ............................................................................................................... 24 
3.11 COOLING WATER INTAKE STRUCTURE §316(B) ............................................................. 24 
3.12 VARIANCES AND WAIVERS ................................................................................................. 24 
3.13 E-REPORTING .......................................................................................................................... 24 

SECTION 4 - SUMMARY OF NEW PERMIT CONDITIONS AND LIMITS FROM THE PREVIOUS 
PERMIT  ..................................................................................................................................................... 25 
SECTION 5 - PUBLIC PARTICIPATION PROCEDURES ..................................................................... 27 

5.1 INFORMATION REQUESTS ................................................................................................... 27 
5.2 PUBLIC COMMENT ................................................................................................................. 27 

 

 

  



 

 
Draft Fact Sheet for Permit No.  CT0002127 4 of 31 
 

1.1 PERMIT FEES 

1.1.1 APPLICATION FEE:  

FEE INVOICE NO. AMOUNT DATE PAID 
Filing Fee: DEP217941 $1,300 04/01/2013 
Processing Fee: DEP220556 $13,650 05/26/2015 

1.1.2 ANNUAL FEE: 

WASTEWATER CATEGORY 
(per RCSA 22a-430-7) 

SUBCATEGORY 
(total maximum daily 
flow, gallons per day) 

DSN 
ANNUAL FEE 

(per RCSA 22a-430-
7 and CGS 22a-6f) 

Pulp and Paper Mills >50,000 gpd 001-1 $8,425 
TOTAL   $8,425 

 
1.2 APPLICATION SUBMITTAL INFORMATION 

On April 1, 2013, the Department of Energy and Environmental Protection (“DEEP”) received an 
application (Application 201301708) from Cellu Tissue, LLC dba Clearwater Paper – East Hartford 
(“Permittee”, “Applicant”) in East Hartford, CT for the renewal of its NPDES Permit CT0002127, expiring 
on October 6, 2013 (“the previous permit”).  Consistent with the requirements of Section 22a-6g of the 
Connecticut General Statutes (“CGS”), the Applicant caused a Notice of Permit Application to be published 
in The Hartford Courant on September 19, 2013. On May 17, 2013, the application was determined to be 
timely and administratively sufficient. 

On July 8, 2015, DEEP approved a license transfer from Cellu Tissue LLC to Dunn Paper – East Hartford, 
LLC (“Dunn Paper”) for NPDES Permit CT0002127 and NPDES Permit Renewal Application 201301708. 
 
The Permittee seeks authorization for the following in Application 201301708: 

DSN 

PROPOSED 
AVERAGE 

DAILY FLOW 
(gpd) 

PROPOSED 
MAXIMUM 

DAILY 
FLOW (gpd) 

PROPOSED 
WASTESTREAMS 

TREATMENT 
TYPE 

DISCHARGE 
TO 

001 300,000 500,000 
Tissue paper 

manufacturing 
wastewater 

pH adjustment, 
coagulation, 

flocculation, solids 
removal with dissolved 

air floatation, 
ultraviolet (“UV”), and 

a disc filter 

Hockanum 
River 

 

1.3 OTHER PERMITS 

The Permittee has permit coverage for other wastewater discharges under the following permitting 
mechanisms:  

• Stormwater from the site is permitted under the General Permit for the Discharge of Stormwater 
Associated with Industrial Activity (GSI001634). 

• Water treatment wastewater is permitted under the Comprehensive General Permit for 
Discharges to Surface Water and Groundwater (CTCSW0043), which includes River Adams 
Filter backwash and treated river water from the Dynasand filter. 



 

 
Draft Fact Sheet for Permit No.  CT0002127 5 of 31 
 

• Miscellaneous wastewaters from the site are permitted under the General Permit for the 
Discharge of Wastewaters from Significant Industrial Users (CTSIU0085), which includes water 
treatment wastewater from the Parkson Lamellar gravity settler and Dynasand filter, boiler 
blowdown from two natural gas boilers, and other process wastewater from blowdown of the 
Heat Recovery Steam Generator (HRSG). 

• Other paper mill wastewater is permitted under Pretreatment Permit SP0002347, which includes 
wastewater collected in floor drains from the machine room, converting area, and boiler/motor 
room, from the surge tank, and filtrate from the sludge press and dewatering drum. 

The Permittee also has a diversion permit (DIV-201105690) that authorizes the consumptive diversion of 
0.850 million gallons per day (“MGD”) of Hockanum River water and return of diverted water, after in-
mill treatment, to the river. 

1.4 FACILITY DESCRIPTION 

Dunn Paper is a specialty tissue paper manufacturing facility located in East Hartford, CT on 3.5 acres. 
Paper manufacturing operations have occurred at this site since 1811, prior to which the site operated as a 
saw mill as early as 1789 (https://connecticutmills.org/find/details/j.h.-walker-company). The Permittee has 
maintained a NPDES permit since 1974. 

1.5 DESCRIPTION OF INDUSTRIAL PROCESS 

Dunn Paper – East Hartford, LLC is a business that performs tissue paper manufacturing. Pulp, purchased 
from suppliers, is mixed with water, beaten into a fiber slurry and through a series of steps, the slurry is 
conditioned mechanically and with chemicals to obtain the desired properties and consistency.  The fiber 
slurry is transferred to the paper machine where it forms a large sheet.  As the sheet passes through the 
paper machine, water is removed.  Finally, the sheet is dried in a Yankee Dryer, wound onto rolls, and then 
cut to the customers’ required sizes.  The tissue is processed into final products at the customers’ locations, 
which includes products such as hygiene and sanitary products, and medical supplies. 

The mill and wastewater treatment system operates 24 hours per day, 7 days per week.  Dunn Paper operates 
one paper machine (PM No. 2).  PM No. 1 was idled in 2015, with no current plans to be brought back 
online.  The wastewater is discharged to the Hockanum River by way of DSN 001-1 under this permit. 

1.6 TREATMENT SYSTEM DESCRIPTION 

See Attachment A for an Effluent Plant Flow Diagram 

1.6.1 RAW WATER TREATMENT 

Water used at the facility is either supplied by the Metropolitan District Commission or diverted 
from the Hockanum River.  Water withdrawn from the river is treated prior to use with the River 
Water Clarification System.  The treatment system consists of filtering through the Haywood filter 
and Adams filter to remove large debris.  The discharge of backwash wastewater from the Adams 
Filters to the river is permitted under the Comprehensive General Permit for Discharges to Surface 
Water and Groundwater.  Following filtration, biocides (sodium hypochlorite and ChemTreat 
CL15) are added to the filtered water to treat for biological growth.  Next, a coagulant (Epic WW58) 
and a flocculant (ChemTreat P812A) are added, and the solids settle out in the Lamella gravity 
settler.  Solids from the settler are discharged to the sanitary sewer under the General Permit for 
the Discharge of Wastewaters from Significant Industrial Users.  Clarified water flows through a 
Parkson Dynasand filter.  From there, water is directed to the shower water tank or through the 
main mill pump to be used in the manufacturing process.  Sodium hypochlorite and ChemTreat 

https://connecticutmills.org/find/details/j.h.-walker-company


 

 
Draft Fact Sheet for Permit No.  CT0002127 6 of 31 
 

CL15 are again dosed into the shower water tank and after the main mill pump to reduce biological 
growth buildup in the paper machine headbox and machine showers.  The water treatment 
wastewater discharges are authorized under Comprehensive General Permit for Discharges to 
Surface Water and Groundwater as described in Section 1.3 Other Permits.  The effluent of water 
treatment wastewaters enters the discharge flume downstream of the final effluent monitoring 
location for DSN 001-1 of this permit, as required by a compliance schedule under the previous 
permit (see Section 1.8 Compliance History).  

1.6.2 PROCESS WATER TREATMENT 

Process water from PM No. 2 flows into the saveall pit, a collection tank, and is then pumped to a 
sump (“channel”).  Channel lift pumps work to move water from the channel to the Dissolved Air 
Floatation (“DAF”) clarifiers.  There are two DAF clarifiers, DAF #1 and DAF #2, which are used 
alternately to remove solids from the tissue manufacturing wastewater.  A portion of influent water 
to the DAFs is saturated with dissolved air.  Water flows into the main chamber of the DAF where 
it is chemically treated with a high-charge coagulant (Epic WW 2400 or Parafloc 197) and a 
flocculant (ChemTreat P812A).  Soda ash and aluminum sulfate are added to control pH.  The 
suspended solids rise to the surface of the water, where they are skimmed and directed either 
through the fines tank to the pulpers or the paper machine, or through the sludge tank to solids 
treatment.  Clarified water from the DAF enters the cement tank, which is a 20,000-gallon holding 
tank, where it can be used again for process water or discharged as wastewater via DSN 001-1.  A 
kidney loop is installed on the cement tank and pumps water through UV treatment and then a 50-
micron disc filter.  A bypass line around the UV treatment allows for limited maintenance in the 
circumstances when the UV bulbs need to be replaced.  A portion of the treated water from the disc 
filter is recycled to the shower water tank for use as process water, while the remainder is either 
discharged as effluent via DSN 001-1 or recirculated to the cement tank, depending on the operating 
level in the cement tank.  Approximately 70-80 percent of the treated wastewater is reused in the 
process on-site, and approximately 20-30 percent is discharged to the Hockanum River.   

1.6.3 SOLIDS TREATMENT 

Disc filter rejects are pumped back to the channel.  Recovered fiber from the DAF units is either 
pumped to the fines tank to be returned to a pulper/beater or is pumped to the sludge tank.  Unusable 
fiber is dewatered in the sludge tank and pH adjusted via soda ash and aluminum sulfate as needed. 
A flocculant (ChemTreat P812A) and a coagulant (Epic WW58) are added to the dewatered sludge, 
and then it is thickened in a dewatering drum and belt press.  The thickened sludge is disposed of 
off-site as nonhazardous waste.  Filtrate is returned to the channel for treatment. 

1.7 FACILITY CHANGES 

In June of 2015, Dunn Paper idled operations of PM No. 1.  Previously, DAF #1 treated wastewater from 
PM No. 1 while DAF #2 treated wastewater from PM No. 2.  With PM No. 1 removed from operations, the 
wastewater from PM No. 2 is now alternately treated by DAF #1 or DAF #2, which provides redundancy 
for cleaning and maintenance of either DAF.  

There have been no permit modifications since the last permit renewal, but there have been facility and 
treatment system modifications performed in accordance with Section 22a-430-3(i) of the Regulations of 
the Connecticut State Agencies (“RCSA”).   The regulations require that permittees notify DEEP and obtain 
written approval of any facility expansion or process change that may result in an increased or new 
discharge or constitute a new source, and of any expansion or significant changes made to a wastewater 
collection system, treatment system, or its method of operation in accordance with RCSA Section 22a-430-



 

 
Draft Fact Sheet for Permit No.  CT0002127 7 of 31 
 

3(i).  These regulatory provisions are commonly referred to as “3(i) determinations”. DEEP will review the 
notification and determine if the change can be implemented under the current permit or if the requested 
change requires a permit modification to protect waters of the State in accordance with RCSA Section 22a-
430-4(p).  The following are a list of 3(i) determinations since the previous permit:  

3(i) Number 3(i) Description Date 
Issued 

Change 
Implemented 
at the time of 
Public Notice 

N/A 
Authorization to use Nalco HYG-25 and Nalco Accu-
Valor 100A in the chlorine dioxide generator. These 
chemicals have since been replaced.  

4/10/2012 Yes 

N/A 

Authorized installation of “sidehill screens” to the piping 
lines that feed the #1 and #2 clarifiers, installation of an 
aeration pump and changing the configuration of feed 
piping into DAF clarifier, and installation of a Seimans 
rotary disc filter with 30 micron screen. 

3/9/2012 Yes 

201508832 Authorized replacement of the Hach sc100 pH/TSS 
controller with a Hach sc200 controller. 12/10/2015 Yes 

201615685 

Approval to make process piping modifications, 
installation of a new filtration system, repurposing of an 
existing water storage tank, additional use of an existing 
disc filter, and new controls and instrumentation 

2/3/2017 Yes 

201702681 

An approval to replace the manually-actuated bypass 
valves from the Kroftas to the emergency surge tank, in the 
case of pH or TSS exceedances, with automatic valves 
controlled by the mill’s computerized control system.  If 
the emergency surge tank level exceeds 70%, excess 
wastewater would be diverted into the dirty fines tank until 
50% capacity is reached, in which case the computerized 
control system would trigger a plant shutdown.  
Additionally, Dunn Paper requested authorization to install 
an overflow pipe on the main white water collection tank 
(cement tank) to the channel to prevent accidental 
overflow of the tank’s contents into the flume that 
discharges to the river when the disc filter is out of service 
or unable to keep up with the demand of the Kroftas. 
Water from the channel is pumped to the diversion tank or 
back to the Krofta. Further preventative measures to 
prevent of an overflow of the cement tank to the river were 
also approved via 3(i) application 202005965. 

4/19/2017 Yes 

201906108 

Approval to use previously trialed Yankee dryer coating, 
water treatment and felt conditioning chemicals 
(ChemTreat FO180, CR180, CR310, CR100, P806, CL15, 
& FE212; and Holland EPIC WW2400) to enhance paper 
production and the water treatment system. 

5/30/2019 Yes 

202005965 

Approval to install three new valves to prevent a future 
bypass discharge to the river. This includes a fail closed 
valve between DAF #1 and the cement tank, a fail open 
valve between DAF #1 and the diversion tank, and a fail 
open valve between DAF #2 and the diversion tank. 

6/4/2020 Yes 



 

 
Draft Fact Sheet for Permit No.  CT0002127 8 of 31 
 

202103532 

Approval to extend the DSN 001-1 discharge pipe 80 
inches and install a manually operated butterfly valve. 
These changes protect the lowest points in the building 
from flooding in the event of a 100-year flood and meet the 
requirements of their insurer’s flood response plan. 

3/16/2021 Yes 

202104741 

Approval to install and operate a disinfection system 